
 

1

1

2
3

4
5

6
7

8
9

10
11

1212 13
14

15

15

16
17

17

18

18

19

20

20

20

21
22

23

24

25
2627

28

www.palfinger.com

PK 16001 K # 100131496 0100.05000-A

08/2009

Slewing system

ISC



www.palfinger.com

PK 16001 K # 1001314960100.05000-A

08/2009

Slewing system

1 HY 597B 2 Cylinder tube
2 EO 121 2 D134,5x3O-ring
3 EQ 076 2 D80 DIN 471          Circlip
4 ES1433 2 M16x30 DIN 961Screw
5 EK 411 2 D 17 ISO7089Washer

6 ED1226 2 D125x120x14,8Guide ring
7 HK 643 2                       Piston
8 ED1227 2 D125x105x12,5Seal ring
9 HK 642 2                       Piston
10 EO 061 2 D37,5x3,55O-ring

11 HZS 073 1                       Rack
12 EO 027 2 D 11,3x2,4O-ring
13 HF 502 1 45mmGuide block
14 HIG 502 1                       Grease tube
15 EA 039 2 GE 12S R3/8"-ED       Fitting

16 HLR13523 1 D 12Pipe
17 EA 183 2 GE 12S R1/2"ED       Fitting
18 EV5037A-210 1 210 bar               Load holding valve

TD1600 1 Seal kit                       
-->100166387

19 HLR13522 1 D 12Pipe
20 EM 026 4 M 8-8 VZ DIN 985           Nut

21 ES 265 2 M 8x20 DIN 912        Screw
22 HA6639 1                       Bracket
23 ES 432 2 M 8x50 DIN 912Screw
24 HA4734 1 Bracket

-->100173546

25 ES1152 2 M 8x55 DIN 912Screw
-->100173546

26 EV4693A 1 40 l/min2/2 Magnet valve without choke

for ISC
-->100173546

27 ES1387 2 M 6x65 DIN 912        Screw
-->100173546

28 EV4710 1 26V                   Magnet coil
-->100173546

Description DimensionSpare partNo. Qty.


	--> 0100.06100-A
	0100.04100-A <--
	INDEX   SNR:100131496    (S205-EK-A) 
	 EN 
	0         
	0.02     Preface-EN
	0.20     Signs and symbols
	0.21     Signs and symbols
	0.22     Signs and symbols

	0100       
	0100.01100-A     Base R2X,R3X
	0100.02200-A     Attachments PK16001-K
	0100.02300-A     Attachments - Clamp housing
	0100.03400-A     Valve bracket H - PT050 
	0100.03401-A     Valve bracket H 
	0100.04100-A     Bracket H,FFST
	0100.05000-A     Slewing system
	1   HY 597B            Cylinder tube
	2x  
	ORDER
	WARRANTY

	2   EO 121             O-ring  D134,5x3
	2x  
	ORDER
	WARRANTY

	3   EQ 076             Circlip  D80 DIN 471
	2x  
	ORDER
	WARRANTY

	4   ES1433             Screw  M16x30 DIN 961
	2x  
	ORDER
	WARRANTY

	5   EK 411             Washer  D 17 ISO7089
	2x  
	ORDER
	WARRANTY

	6   ED1226             Guide ring  D125x120x14,8
	2x  
	ORDER
	WARRANTY

	7   HK 643             Piston
	2x  
	ORDER
	WARRANTY

	8   ED1227             Seal ring  D125x105x12,5
	2x  
	ORDER
	WARRANTY

	9   HK 642             Piston
	2x  
	ORDER
	WARRANTY

	10  EO 061             O-ring  D37,5x3,55
	2x  
	ORDER
	WARRANTY

	11  HZS 073            Rack
	1x  
	ORDER
	WARRANTY

	12  EO 027             O-ring  D 11,3x2,4
	2x  
	ORDER
	WARRANTY

	13  HF 502             Guide block  45mm
	1x  
	ORDER
	WARRANTY

	14  HIG 502            Grease tube
	1x  
	ORDER
	WARRANTY

	15  EA 039             Fitting  GE 12S R3/8"-ED
	2x  
	ORDER
	WARRANTY

	16  HLR13523           Pipe  D 12
	1x  
	ORDER
	WARRANTY

	17  EA 183             Fitting  GE 12S R1/2"ED
	2x  
	ORDER
	WARRANTY

	18  EV5037A-210        Load holding valve  210 bar
	1x  
	ORDER
	WARRANTY

	18  TD1600             Seal kit
	1x  
	ORDER
	WARRANTY

	19  HLR13522           Pipe  D 12
	1x  
	ORDER
	WARRANTY

	20  EM 026             Nut  M 8-8 VZ DIN 985
	4x  
	ORDER
	WARRANTY

	21  ES 265             Screw  M 8x20 DIN 912
	2x  
	ORDER
	WARRANTY

	22  HA6639             Bracket
	1x  
	ORDER
	WARRANTY

	23  ES 432             Screw  M 8x50 DIN 912
	2x  
	ORDER
	WARRANTY

	24  HA4734             Bracket
	1x  
	ORDER
	WARRANTY

	25  ES1152             Screw  M 8x55 DIN 912
	2x  
	ORDER
	WARRANTY

	26  EV4693A            2/2 Magnet valve without choke  40 l/min
	1x  
	ORDER
	WARRANTY

	27  ES1387             Screw  M 6x65 DIN 912
	2x  
	ORDER
	WARRANTY

	28  EV4710             Magnet coil  26V
	1x  
	ORDER
	WARRANTY


	0100.06100-A     Piping - slewing system H
	0100.07000-A     Piping - lube system
	0100.08210-A     Piping - control H,RS210,ISC
	0100.09300-A     Hoses H
	0100.10200-A     Extension box R3X
	0100.10201-A     Stabilizer extension ram UP1407B
	0100.10220-A     Hose tray R3X,ISC
	0100.10231-A     Tread roller
	0100.11500-A     Extension - box piping R3X,VDM07
	0100.11600-A     Extension - box piping R3X,VDM07,ISC
	0100.11801-A     Pretension valve UV423
	0100.12100-A     Support STZS3,STZS3Y,A-side
	0100.12600-A     Support STZS3,STZYS3,B-side
	0100.12602-A     Stabilizer ram-UP1899A
	0100.13000-A     Stabilizer plates
	0100.14200-A     Oil tank, cpl. TL140
	0100.15200-A     Oil cooler ÖLK03

	0200       
	0200.01200-A     Control valve R2X,R3X
	0200.01301-A     Control valve - details
	0200.02000-A     Control

	0220       
	0220.01100-A     Control valve (6-sections) H
	0221.01000-A     Inlet element
	0221.02000-A     Separate element
	0221.04000-A     Separate element
	0221.04001-A     Control valve - details
	0221.04002-A     Seal kit 
	0221.05000-B     End element

	0300       
	0300.01000-A     Stabilizer monitoring
	0300.03000-A     Encoder
	0300.04000-A     Transport position monitoring

	0301       
	0301.02000-A     Housing PT050
	0301.02100-A     Housing PT050
	0301.02300-A     Decals PT050
	0301.05000-A     Adaptor, switch
	0301.06000-A     Wire plug
	0301.07000-A     Line-up terminal
	0301.08000-A     Relay (1)
	0301.08100-A     Relay (2)
	0301.09000-A     Miscellaneous

	0400       
	0400.01100-A     Crane column H
	0400.02100-A     Attachments - crane column
	0400.02101-A     Lifiting cylinder - details 
	0400.02102-A     Hose clip
	0400.02103-A     Attachments - Clamp housing
	0400.03000-A     Piping - lifting cylinder
	0400.03001-A     Load holding valve UV524-370

	0410       
	0410.01000-A     Top seat KL0
	0410.01200-A     Attachments - Clamp housing
	0410.02000-A     Top seat HS012

	0500       
	0500.01000-B     Main boom PK16001-K
	0500.01001-A     Outer boom ram - details
	0500.02000-A     Piping - outer boom cylinder
	0500.02001-A     Load holding valve UV426-370

	0600       
	0600.01100-A     Outer boom PK16001-K
	0600.02000-A     Attachments - Clamp housing

	0701       
	0701.01100-A     Extension boom 1 + piping
	0701.01101-A     Boom extensions ram 1 details
	0701.02100-A     Extension boom 2 + piping
	0701.02101-A     Boom extensions ram 2 details
	0701.03000-A     Extension boom 3 + piping
	0701.03001-A     Boom extensions ram 3 details

	0711       
	0711.01000-A     Outer boom
	0711.02000-A     Extension booms
	0711.03000-A     Extension booms
	0711.03001-A     Quick-coupling

	1000       
	1000.01000-A     Miscellaneous
	1000.02000-A     Decals
	1000.03100-A     Decals (PK16001-K)




	1_1: 
	1_2: 
	2_3: 
	3_4: 
	4_5: 
	5_6: 
	6_7: 
	7_8: 
	8_9: 
	9_10: 
	10_11: 
	11_12: 
	12_13: 
	12_14: 
	13_15: 
	14_16: 
	15_17: 
	15_18: 
	16_19: 
	17_20: 
	17_21: 
	18_22: 
	18_23: 
	19_24: 
	20_25: 
	20_26: 
	20_27: 
	21_28: 
	22_29: 
	23_30: 
	24_31: 
	25_32: 
	26_33: 
	27_34: 
	28_35: 
	pos_36: 
	pos_37: 
	pos_38: 
	pos_39: 
	pos_40: 
	pos_41: 
	pos_42: 
	pos_43: 
	pos_44: 
	pos_45: 
	pos_46: 
	pos_47: 
	pos_48: 
	pos_49: 
	pos_50: 
	pos_51: 
	pos_52: 
	pos_53: 
	pos_54: 
	pos_55: 
	pos_56: 
	pos_57: 
	pos_58: 
	pos_59: 
	pos_60: 
	pos_61: 
	pos_62: 
	pos_63: 
	pos_64: 


